
o ffer " e Material Test Report 
Heat Code: VOA An Amen-Forge Group Company 

13770 Industrial Rd. Houston. TX 77015 
ISO 9001 :2008 Certified Sales: (713) 868-4421 Fax: (713) 455-8366 

E P C R A S U D D I ~ ~ ~  Nolilication: This oraduct mavuinlain one or more toxic chemicals subiect lo Ihe rsoortino reouirements of Section 313 of Ihe Emcrnanrv Plannino and 

PLESA STEEL INC. 
5100 WESTHEIMER ROAD 
SUITE 200 
Houston, TX 77056 
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prerenl n ~n r piod.cl. 11 r y o ~ l  reslxinr o!ty a ono loaslnim no wnelner y0.i fac ty s roqurea 10 S.om I a TOAC Rolesre nrontory Report ..noor EPCRA Seclon 313 

Po: 82 1 Sales Order: 122004 Line: 6 
ltem Code: 0151300102-0020~ 1 Qty Shipped: 100 
ltem Desc: FLG 03.00 0150 WN RF XH 
Supplier: CMC Supplier Heat: 3037157 

Certification No.: 263699 

Certification Date: 3/2 5/2013 

This report is ik~ued in compliance wilhthereqvirementr of EN10204 3.1 1 ISO 10474 3.1.b 

Spec: ASTM A105/A105M-(12)/ASME SA 105/SA 105M-(O8al Section 11 Part A 
Element (%W) Ladle Product EPCRA CAS# 1 Element (%M) Ladle Product EPCRA CAS# 
C carbon 0.18 : Cr Chromium 0.08 6 7440-47-3 
Mn ~anganese 0.97 ( 7439-96-5 i Mo nolybdenum 0.03 
P ~hosphorous 0.011 : V vanadivm 9.002 
S sulphur 0.025 : Cb columhium 0.000 
Si s i l i c o n  0.24 : C.E. O .39 
CU copper 0.25 4 7440-50-8 j CuNiCrMo 0.447 
Ni ~ i c k e l  0.09 J 7440-02-0 ~CIMO 0.101 

Mechanical Testing Other 
T e ~ t  Lab AFG : MILL CMC-TEXAS 
Test Bar Size Sacrificial Piece iMHC 3037157 
HBW 170 - 170 j Cauntry af Origin USA 
El9 ( % l  32 : EF Y 

RA 1%) 57 i DESC: P91072-00802-13 
Tensile Specimen Size (inl .496 j DESC2: LINE 47 
Tensile (ksil 80.5 
Yield lksil 46 
Gauge Length 2 

NO Weld repair perfarmed. Chemical Analysis resulta shown are actual. Forgings are capable of passing 
hydrostatic test compatible with the appropriate rating. Elongation taken from a round specimen. Yield strength 
was determined using the .2% offset methad. Al1 material supplied under this arder is certified to be free of 
mercury contarnination and no mercury bearing equipment was "sed in manufacturing, fabrication or testing. Made 
in USA. 
No weld repair perfarmed on this product. 
Product compliant with NACE MR0175 / ISO 15156 latest edition and dimensions to ANSI 816.5 - 2009 
Tensile Testing Per ASTM E8; Brinell Hardness Pee ASTM ~ 1 0  
Forged in USA 


